ey, o ERA T

NETAY N {

SN=" BRI I
'4,46:}‘\.53 Sl crasLiiss

=

Global Testing Group

UN38.3 JUlif#k &
UN38.3 Test Report

# % %% 5 Report No.: S03A23120482U00101

FE fh 2R B F I

Sample Name: Lithium Battery

FEmES.

Sample Model: CRIZ3A

TN :

Applicant: Ropla Elektronik Sp. z o.0.
SR HH: 2024-01-01

Issue Date:

Z¥E9'5: 03-S017-1C RATHURE : T IEE ] ¥ HW: 2023-09-18
Web: www.gtggroup.com E-mail: info@gtggroup.com Tel.: 86-400 755 8988



HA 14 T EES=E TR S03A23120482U00101
S 7Y N Y O]
FEih 2 H %%Eﬁl‘/ﬂl P IS CR123A
Sample Name Lithium Battery Sample Model
ML == 7R A RE R I AR AT R A 7]

Testing laboratory Guangdong ESTL Technology Co., Ltd.

J7ZRAA ZR5E T A L el X0 595 1R 1 56101
11512576101 %.
Room 101, 201-208, Unit 1, & Room 201, Unit 4, Building

Unit 2, Building 1, No.11, Zongbu 2nd Road, Songshanhu
Guangdong, China

S = bk
Laboratory address

201-208 %=. 40201 =

1, No.9/Room 101,
Park, Dongguan,

éﬁ%m Ropla Elektronik Sp. z o.0.
Applicant
=R R

éﬁ%m o ul.Wroctawska 1C,52-200 Suchy Dwor
Applicant Address
EFETF Ropla Elektronik Sp. z 0.0.
Manufacturer

P2 R
P A ul.Wroctawska 1C,52-200 Suchy Dwoér
Manufacturer Address
BHEFRAL Ropla Elektronik Sp. z o.0.
Factory of Cell

oA CRIGAFR T S-EEITiZ1E15538.37

UNITED NATIONS the "Manual of Test and Criteria"
(ST/SG/AC.10/11/Rev.7+A1:2021) Section 38.3.

M krvE Standard

HHE H

Date of sample receipt

2023-12-06

T H 1
Tested date

2023-12-06 to 2023-12-23

¥ 56 4518 Test conclusion:

HRopla Elektronik Sp. z o.0. 16t AR HLIth, AKIEEEA E Calie AbrdE T M)
K, WO RIH, WSS RS AR R 2K
The Lithium Battery submitted by Ropla Elektronik Sp. z 0.0. are tested according to

BEBATRIZ IE15538.3 AT

UNITED NATIONS the

"Manual of Test and Criteria"(ST/SG/AC.10/11/Rev.7+A1:2021) Section 38.3. The test items are full items.

The test results comply with the relevant requirements of the standard. Af—\
&T@&\_&T
¥ Tested by # 1% Reviewed by Q‘?’ * ved by
.y

VIR <R 7

<
:‘%S
2

R T

pecial Seal e Repor# &
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¥ 512 B Sample Information

SRR L HERE
PRI 3.0V PR 1500mAh
Nominal Voltage Rated Capacity
M= NEEERES k.
R 0.42g - meAibek 2V
Lithium content Discharge Cut-Off Voltage
. . R R R T8 R IR
L HL SRR
. 1500mA Max. Continuous 3000mA
Discharge Current ,
Discharge Current

L R

Cell dimensions

d17mm*34.5mm

Description of the sampling procedure: /

HURERE PP R /

Description of the deviation from the standard, if any: /
MR a5 RAFFE PR AETUR - /

Remarks/# i+
1. AR H DA N
Throughout this report a comma is used as the decimal separator.
2. FE R RO AT EHET, PrROR Y, PR AEE”, NIAR IR ANE .

As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”
means “not applicable”.

Z¥E%5: 03-S017-1C Global Testing , Great Quality.
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Summary of testing:

Tests performed (name of test and test clause):

Test items

Sample Number

T.1: Altitude simulation / 7= B
[EED

T.2: Thermal test / 5.3 M
T.3: Vibration / #£5h
T.4: Shock / Mk

T.5: External short circuit / 4
e %

C1-C20

T.6: Crush / % or tmpaet/# C2

s

1-C30

T.7 Overcharge / id 78

T.8: Forced discharge / &l
JCH

C31-C40

The sample’s status is good.

FESCIRIL R4 o

The conditions of the batteries of samples No
in undischarged states.

FEf i 5 C1 - C1O AT HLARZS 1 HL i

The conditions of the batteries of samples No
in fully discharged states.

FEdh g 5 C11 - C20 0y 78 43 i HIRAS (1 FELB
The conditions of the batteries of samples No
in undischarged states.

P 5 C21 - C25 M AT HIAR A 1 L i

The conditions of the batteries of samples No
in fully discharged states.

FE il 2 5 C26 - C304 58 43 T HRAS Y FELIEL
The conditions of the batteries of samples No
in fully discharged states.

FE il 25 C31- CA0 M 58 AR A (1 Lt .

.C1to C10 are

.C11to C20 are

.C21to C25 are

. C26 to C30 are

. C31to C40 are

Testing location:

TR R e

I AR REAS I AR BR 2 7]

Guangdong ESTL Technology Co., Ltd.
7 2R A8 ZRSE TS L [ [X S0 — %9 5 1k 1
H.76101. 201-208 = . 475201 = F111
T2 I5101 %

Room 101, 201-208, Unit 1, & Room 201,
Unit 4, Building 1, No.9/Room 101, Unit 2,
Building 1, No.11, Zongbu 2nd Road,

Songshanhu Park, Dongguan,
Guangdong, China

Z¥95: 03-S017-1C

Global Testing , Great Quality.
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

T — PRI (1 F 38 AT TA BT8R o L A A% I 7EAH [R] ) — L it AT IR TAZRT.5. e
T.OAIT.8RLAE IR F3 Ak g i iy Hith o RIS T.7 0] LAGE FH S AU AE IR IG T.A B T.5 7 A 5 i AR 408 Rt 47,
DU R AT DG i e L

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1%x100

N EAERK, ATHUT AR FERK(%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

A s M RIG T AT, M2 1365 R SR B 1 R AN R AR I OB, A TE BB R

Mass M of cell or battery Mass loss limit

P B RV ) 5T B JRESRIRME
M<1g 0.5%
1gs<M<75¢g 0.2%
M>75g 0.1%

3. In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test battery after testing is not less than

90% of its voltage immediately prior to this procedure.

FEMATAETAS, BBAE LB Ll TR LMK, I BN ik e K 5
(I 2% B AN/ T HAE AT I — 50 T H R 17 90%

Z¥E%5: 03-S017-1C Global Testing , Great Quality.
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Photos of Samples and Labels/# 5 18 B & FriR
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38.3.4

Procedure / Jllif %

H5E
Verdict

38.3.4.1

Test 1: Altitude simulation / MliX1: FEE

P

Test cells and batteries shall be stored at a pressure of
11.6kPa or less for at least six hour at ambient
temperature (20+5°C).

W HURT RV TR IR ON2025°C, KA ST A KT
11.6kpa HIFREE I A2 A F6 AN/,

P

Requirement / 3K «

1. Cells and batteries Mass loss limit: <0.2%.

R T4 9:<0.2% .

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T it R J T i P s N ANIG T 138 7 T 6 RS 1 90 %, 1 22
SRANIE FH T 56 48056 L I H R Lt

3. No leakage, no venting, no disassembly, no rupture
and no fire.

Fedn (R NG, CHER. ok, iR & TE
BRIMRIKAE .

No leakage, no venting,
no disassembly, no
rupture and no fire.
TR TTHA o
IR E IV =P
MR

The data see table 1.

IR K LR

38.3.4.2

Test 2: Thermal test / Ul 2: {5 5256

Test cells and batteries are to be stored for
LA i SR AT

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).
— IR EIE IR NT242°C (6h) — -40+2°C(6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

T 5 % o f K [R] B ) (] A 30miins

3. This procedure is to be repeated 10 times.

FEE10 KGR,

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20£5C).

TEAREE ARG, HIMTE 2025°C %M T i E24 /Nt

Requirements / hrifE K :

1. Cells and batteries Mass loss limit: <0.2%.

R b oS5 5<0.2% .

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T it R J T B P s N ANIG T 338 7 T 6 RS R 90 %, 1 22
SRANIE FH T 56 48056 L IR Ha R Lt

3. No leakage, no venting, no disassembly, no rupture
and no fire.

Fedn (R NG, CHER. oMk, iR & TE
ERKMRIKAE .

No leakage, no venting,
no disassembly, no
rupture and no fire.
TR TTHA . o
RTS8
WR.

The data see table 1.

IR K IR

38.3.4.3

Test 3: Vibration / Ji& 3: #&3)

1. Cells and batteries are firmly secured to the platform of
the vibration machine.

Z¥95: 03-S017-1C

Global Testing , Great Quality.
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RS AT Rt 2R [ 2 AR SRS 5 (BT .

2. The vibration :a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

PRENCLIE SRR, PA7THZ #8i01ZE200Hz, SR 5 7E R/ A
F|7THz y— M, — MR FFEE15 0P R0 BT # 1%
3. the logarithmic frequency sweep is as follows: from 7
Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50Hz), A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.
XFEAAIUN: T FRZEIT IR TR ER 1gn (R f K hns B 245
N8 2%, SRIG KR IRIFIE0.8 2K (S WF21.6 =
KD IR B B B NI A B 8gn (FER L) 950 i
25>, B ORINIE FE R RFAE8gn BRI 1Y N F200 #f
7.

4. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of

the cell. One of the directions of vibration must be
perpendicular to the terminal face.

PASR B e v — A7 ) s Z0 3 ELRE AR, X ERA FS
MEATARTEER T A EAEAR2 0k, SEATT S AN,
F£9 /NH S

Requirements / k2K :

1. Cells and batteries Mass loss limit: <0.2%.
T R4 2 <0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS 5 T i L Hs S ANMIC T 12056 Hi T2 L H 1190 %, 22
SRANIE FH T 56 48056 LI Ha R Lt

3. No leakage, no venting, no disassembly, no rupture
and no fire.

Feah CRRMD NIEIR. TTHE. ek, TBRELA T
KRR

No leakage, no venting, P
no disassembly, no
rupture and no fire.
TR TTHA o
. TR LR T K
MR

The data see table 1.

IR EE IR

38.3.4.4

Test 4: Shock / MIiK, 4: Mk

Test cells and batteries shall be secured to the testing
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

AN PSR e s 7 e e 1 ] 7 R R R e b, T
CASZHE A0 F b ) P A T o A F AR B L il 7 W
IR EE150 gny kb R16 msfff: 52 AT vh . 53
KRS B FH AR I FE B0 gny kst 1] 11 mis 124 1E 3% 0%
BEAT T

Z¥95: 03-S017-1C

Global Testing , Great Quality.




% 8 Ul 3k 14 1T 1

ERE

Each battery shall be subjected to a half-sine shock of
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

BEA HLTU N FH 2 1 G2 ool (10 DAL 3 58 /N IR F it
. /N HLTB N 6 mis ke s 1) AR OK L i 2 Y 11
SRR IR 1] o AR T T 1 2 2OR T 54538 1 /N EAEL N
.

Pulse
duration

Minimum peak

Battery acceleration

150 gn or result of
formula

Small Acceleration (gn) Sms
batteries ( 100850 j

mass *
Whichever is smaller
50 gn or result of formula
Acceleration (gn)
Large
batteries = [ 50000 j

mass *

11ms

Whichever is smaller

Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

1 B RS B R N A = LT Y I 1) R =
Tl F % AR A2 3T, 318K

Requirements / hrifE K :

1. Cells and batteries Mass loss limit: <0.2%.

B b BB A1 5<0.2% .

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RIS 5 T B U He SEANIC T 1206 1 T % U 7190 %, b 2
SRANE T 58 T80 58 H R R Tl M L AR

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FeEdn (R NI, CHER. oMk, R & TE
BRIMRIKAE .

No leakage, no venting,
no disassembly, no
rupture and no fire.
T TR o
RTS8
MR

The data see table 1.

IR K LR

38.3.4.5

Test 5: External Short Circuit / M5 #ME5E

1. The cell or battery to be tested shall be temperature
stabilized so that its external case temperature reaches
57+4°C.

TREFRIG IR IR R e /E57+4°C, DA HCN B LA S A
KR FEILE|5724°C .

2. the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1

Z¥95: 03-S017-1C

Global Testing , Great Quality.

S03A23120482U00101
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ohm at 57+4°C, This short circuit condition is continued
for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

FeAE i IE SO /N T°0.1Q s FBE [a] B R AT RS, AR A )
AR EVR I F)57+4°C 2 J5 (RAFRLER RS 1 /N BL L

3. the cell or battery must be observed for a further six
hour for the test to be concluded.

X L B LA AUiE— D W6 AS/INN A BE T 4R .

Requirements / #r#EE K : External temperature P

During the test and within six hours after test, the cells or |0t exceed 170°C

batteries. HPRIREAEIE170°C
FEMHRISFE R CA R 2 J56 AN/, FEES R FE R o No disassembly, no
1. External temperature not exceed 170°C. rupture and no fire.
SN BIE70C. TRt TRARTS
. : KB KA.
2. No disassembly, no rupture and no fire. The dat table 1
e data see table 1.
Toffth . O THE KM G K E —_—
; IR A LA
Test 6: Impact / Crush / JUi&6: & [ HiE P
Impact (applicable to cylindrical cells not less than 18mm N/A
in diameter).
it GEHTHAEAD T8 Z XKML Eth) .
1. This test sample cell or component cell is to be placed N/A

on a flat smooth surface.
IO FE S FH 1 R S BIR A A L SCS T — A 6 M P
1T

2. A 15.8 mm diameter bar is to be placed across the
center of the sample, A 9.1kg mass is to be dropped from
a height of 61+2.5cm onto the sample.

F—BEARN15.8mm KRR Bt b FCE S, K —
ToN9.1kg MR A61£2.50m (75 5 T4 T RE o

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm = 0.1mm diameter curved
surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

PR R, VB P IH B3RP AT F S BSE t
FE LA EAR15.840.1 2K E R ER . 1
b R 2852 — kdi

38.3.4.6

Requirements / k2K : N/A
1. Cells external temperature not exceed 170°C.

P L ) o v R T ik P B AN BRI 170°C

2. No disassembly and no fire within six hours of this test.

IR S A6 NI A, FEE MR ) RS LT A A A
T KR K

Crush (applicable to prismatic, pouch, coin/button cells P
and cylindrical cells less than 18mm in diameter).

PrE GEMTHRAETE. 85, M m/adn s H5mehT18
AR ) .

1. A cell or component cell is to be crushed between two [ The applied force P
flat surfaces. The crushing is to be gradual with a speed [reaches 13 kN + 0.78

Z¥E%5: 03-S017-1C Global Testing , Great Quality.
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of approximately 1.5 cm/s at the first point of contact. The |kN.

crushing is to be continued until the first of the three Wil 71555113 2
options below is reached. +0.78 T

W H b BT A ISR I AT 2 [R5 I, 58 ) B2 3B
R, FESR— N s bR IE KL 1.5 HOK/RD . $F Ik
FreldtiT, BEBEHIULT =FiEHl s —:

(a) The applied force reaches 13 kN + 0.78 kN.

e 7115813 T4-20.78 T4

(b) The voltage of the cell drops by at least 100 mV.

P T ) R R B 2222100 224K

(c) The cell is deformed by 50% or more of its original
thickness.

FL AR Tk R 46 )R B 950% DL L

2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces.

For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

BT T m R 2 vl il 7 N e 8 ) — T e s« L9116 1T T P it
J MNP 3H S e o [ TR I8 AN 5 0l 140 7 1)
JE

Requirements / k2K : External temperature P

1. Cells external temperature not exceed 170°C. not exceed 170°C

7 P £ 5 7 26 T L EE R AR 170°C SPRIRIEAIET0C

2. No disassembly no rupture and no fire within six hours No disassembly, no

of this test rupture and no fire.
pAl
WRIGLHTE AN 2 1, ISR A FR S AR 1 iﬁwximﬁﬁ%%
TREAT A KRR KRG
The data see table 2.
1IN s WAL 2.
38.3.4.7  |Test7: Overcharge / Wik 7: i % k8 N/A
1. The charge current shall be twice the manufacturer’s N/A

recommended maximum continuous charge current.

A2 il | HEFE R B KRR 78 LR A it 78 FEL

2. The minimum voltage of the test shall be as follows:
AN fe /N FEL S Ay

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge
voltage of the battery or 22V.

R K HERE 7 F R R AN B 18, AN B/ 78 H
LR S | S g oK AT F FE R R P B 222V 2
BUNE

b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

W FHEAF 78 R 18V, A 1) B /N S HLH
JEE ] ZhR 8 e K78 HE RIS 1.2 %

3. Tests are to be conducted at ambient temperature
20+5°C, The duration of the test shall be 24 hours.

20+5°CHMREEIRE N, I FEg:24 /I,

Z¥E%5: 03-S017-1C Global Testing , Great Quality.
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Requirements / hrifE K N/A
No disassembly and no fire within seven days of this test.

I AR IR P ARG 57 RN, NG AFNTCE K

RKE .
38.3.4.8 Test 8: Forced discharge / #lliz 8: 3R & P
Each cell shall be forced discharged at ambient P

temperature by connecting it in series with a 12 V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.
20x5°CIAETIRE T, KA REEIEAE 12V ) B A I
AT RA O, B YRR A R FS IR R
ilid |48 8 1) B OR B HL IR o

The specified discharge current is to be obtained by P
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

5 7€ AT AL 2o B BB AE I RS B R 53 K/ N B
I BRIRAG, A H AR BRI TR N OARIE
BRI (25D

Requirements / K No disassembly and no P

No disassembly and no fire within seven days of this test. | e

RIS AERY T IR ST Ry, SRR | ERFEREEIIR.
RRAE The data see table 2.

IR EE LR 2.

Z¥E%5: 03-S017-1C Global Testing , Great Quality.
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Table 1: T1-T5/ &1, ik 1-iA%KS5

Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No. / Eétﬁl test/ LAKIAT | test/ WAy simulation TR 2: I8 S Rk 3: $Eh Mt 4: e Short Circuit
i 'S Jiii(g) HUE(V) TR 1. 7 A MR 5: HM e s
Mass Change Mass Change Mass Change Mass Change ratio Temp. (C)
; ; 0 i 0
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) HLI LE(%) B ()
JRESR | BIEL(%) | FESA | BIEH(%) | RERL | BIEH(%) | BESK(%)
(%) (%) (%)
C1 16.101 3.288 0.000 100.00 0.006 99.70 0.000 100.00 0.000 100.00 754
C2 16.342 3.273 0.000 100.00 0.018 99.66 0.006 100.00 0.000 100.00 84.5
C3 16.414 3.288 0.000 100.00 0.012 99.79 0.000 100.00 0.000 100.00 80.0
C4 16.459 3.287 0.018 100.00 0.012 99.73 0.000 100.00 0.000 100.00 81.9
C5 16.304 3.313 0.000 100.00 0.018 99.67 0.000 100.00 0.000 100.00 84.6
C6 16.326 3.232 0.000 100.00 0.006 99.63 0.006 100.00 0.000 100.00 89.9
c7 16.418 3.276 0.000 100.00 0.012 99.73 0.000 100.00 0.006 100.00 83.1
C8 16.284 3.280 0.000 100.00 0.012 99.79 0.000 100.00 0.000 100.00 83.7
C9 16.253 3.284 0.000 100.00 0.018 99.60 0.000 100.00 0.000 100.00 88.8
Cc10 16.457 3.284 0.000 100.00 0.006 99.67 0.000 100.00 0.000 100.00 82.5

Z¥E9m'5: 03-S017-1C Global Testing , Great Quality.
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Table 1: T1-T5/ &1, ik 1-iA%KS5

Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No. / Eétﬁl test/ WAKIAT | test/ W4y simulation TR 2: I8 S Rk 3: $Eh Mt 4: Short Circuit
TR) Ji () HLE (V) TR 1. B R MR 5: 4 s
Mass Change Mass Change Mass Change Mass Change ratio Temp. (C)
; ; 0 i 0
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) HLT L (%) R (C)
JERUR | BEL(%) | TRk | B (%) | BREK | RIEL(%) | BEEDUR (%)
(%) (%) (%)
C11 16.297 - 0.000 - 0.012 - 0.000 - 0.000 - 84.1
C12 16.261 - 0.000 - 0.018 - 0.000 - 0.000 - 82.6
C13 16.381 - 0.006 - 0.006 - 0.000 - 0.000 - 88.6
C14 16.403 - 0.000 - 0.018 - 0.000 - 0.000 - 87.9
C15 16.188 - 0.000 - 0.012 - 0.000 - 0.000 - 88.5
C16 16.284 - 0.000 - 0.012 - 0.000 - 0.000 - 88.3
c17 16.469 - 0.000 - 0.012 - 0.000 - 0.000 - 78.6
C18 16.339 - 0.000 - 0.018 - 0.000 - 0.000 - 83.9
C19 16.512 - 0.000 - 0.012 - 0.000 - 0.000 - 87.4
C20 16.357 - 0.000 - 0.006 - 0.006 - 0.000 - 79.3

Z¥E9m'5: 03-S017-1C Global Testing , Great Quality.
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Table 2: T6-T8/%&2. R4 6-A%:8

Test 6:-4tmpaet/ Crush Test 7: Overcharge Test 8: Forced discharge
1 R6: /4% 1 RR7 7R 1 WA8: 5 il
Sample | OCVprior | Temp.(C)/| Sample No./ | OCV priorto | Sample No. / ¥ | OCV prior to test
No./Fef | totest/ B | R (C) | Remgis | test/RInii | memm | LRKATHIEV)
mm | RATHE FE(V)
V)
C21 3.253 234 - - C31 -
C22 3.310 234 - - C32 -
Cc23 3.284 237 - - C33 -
C24 3.267 237 - - C34 -
C25 3.275 22.6 - - C35 -
C26 - 227 - - C36 -
c27 - 224 - - C37 -
C28 - 227 - - C38 -
C29 - 225 - - C39 -
C30 - 22.6 - - C40 -
- A

--- End of Report ---
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Declaration

1. AR TEHE N RN A N5 44 TR

The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
2. MR IR A A R BT RIS 2 FR TR AR AR B SR

Objections to the test report must be submitted to ESTL within 15 days.
3. R = Bl AR, Ao E s AR .

Nobody is allowed to photocopy or partly photocopy this test report without written permission of
ESTL.

4. % b ZIN S ERBEAE i S BERE,  JEORAIE H R 44 FIRE i LA GS S B ARTRD, 75 AR A A AN AR R
AR KA

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
5. At URHE R b 7 5T
The test report is valid for the tested samples only.
6. AT AR L I e I BT 1 A2 A IS AN 2 e A ) B S 50 A X ARG P AT P A 0 25 Y

ESTL’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.
7. AR E R ETIC R
The test report is invalid if altered.
8. Ak AN T ARG B MR 8 “AE” L.
This report is invalid without the company's "Special seal for Test Report" or "official seal".
9. A& ARG CMAT FUAE R L, ARAHSIEWIIER, AR m) A ZKE R 51 K B AR AT KU A 5
F.

This report is not stamped with CMA qualification certification mark, which does not have the
function of social proof, and the Company does not assume any risks and legal liabilities caused by
this.



